DF200GKA-25Z&14 B 35 Bt

DF200GKA-25 PARTSLIST

FOREWORD
When you are going to order parts you may take this booklet as reference but
any differences please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the illustration
with the size and appearance .Then with the no. in the illustration you will find
out the name, item code and quantity.

There will no notice to you ahead of any change of the information in this
booklet.




Z TP Engine

F H = X F R R HE
NO. Code name Chinese Description Q'ty
1 01010002-2 R ENL161QMK-B2 Engine 161QMK-B2 1




BEMAE S Ak (—) Crankcase Assy

F H = e A B X F W HE
NO. Code name Chinese Description Q'ty
1 |2.20.05.09. 02000 1 AR R R.Crankcase Assembly 1
2 [2.20.04. 66.07000 Fr BB AR SRR L.Crankcase Assembly 1
3 |1.20.07. 32. 12000 WAL Breather Pipe Joint 1
4 1.00.01. 6204 | %h7K6204 (1.00.01.6204) Bearing 6204 1
5 1.00.01. 6203 | %h7&6203 (1.00.01.6203) Bearing 6203 1
6 1.00.01. 6202 | %hi7&6202 (1.00.01.6202) Bearing 6202 1
7 | 1.05.01.09. 0612 PEREME X 12 Bolt M6x12 1
8 |1.20.20.20. 17000 KHE 6 Washer 6 1
9 |1.20.20.01.08000 Nl E20 X 32X 6 Oil-Seal 20x32x6 1
10 [1.20.04.01. 13000 A yH 31 19.8 X 30X 5 Oil-Seal 19.8x30x5 1
11 [1.20.04.01. 03000 SEHO12 X 18%1 Gasket 12x18x1 1
12 |1.20.04.01. 14000,  JiUMBEEM12X1.5X 14 Bolt M12x1.5x14 1
13 |1.20. 04. 01. 09000 ik EE Front Shock Absorber Sheath 5
14 | 1. 20. 04. 65. 15000 42 Bush 42 2
15 | 1. 20. 04. 65. 16000 50 Bush 50 1
16 |1.20.13.01.01000 [ 72 F7 ST IRET Screw 1
17 |1.20.13.01. 02000 OJEJE[16X 1.5 O-Ring 16x1.5 1
18 |1.20. 13.01. 05000 EOALan Tension Rod 1
19 | 1. 20. 13. 32. 04000 IER 4% 2% (9479) Timing Chain (94L) 1




M S Ak (=) Crankcase Assy

L]
rh_'f;-
o -\.
el
e il A i
- iyl B
o
S 7Y L
e a i ; - X
o] q[.F .
‘_r,;:;ff:'ﬂ"
F H# = S = s VA =
NO. Code name Chinese Description Q'ty
20 |1.20.13. 01. 06000 RS S Chain Guide 1
21 |1.20. 04. 06. 04000 XL B2 M8 X 209 Stud bolt M8x209 2
22 |1.20. 05. 06. 01000 XL MEAEMS X 201 Stud bolt M8x201 2
23 |1.20.04. 01. 05000 R R Gasket 1
24 |1.20.04. 01. 01000 ENE 08X 14 Locating Bush 08x14 2
25 | 1. 05.01. 09. 0622 PEFEM6 X 22 Bolt M6x22 2
26 |1.20.13.01. 07000 TR Chain Adjuster 1
27 11.20.13. 01. 03000 JEBE RS 4R Gasket 1
28 |1.20. 13. 01. 08000 Jii SkUEET Screw 1
29 1. 20.13. 01. 09000 OFFPE9. 5%1. 5 O-Ring 9.5*1.5 1
30 | 1.05.01.09. 0650 JEFEM6 X 50 Bolt M6x50 2
31 |1.20. 04. 65. 12000 AR E Gearcase Breather Pipe 1
32 |1.20. 04. 65. 17000 11,5 Clamp 11.5 1
33 |2.20. 05. 67. 99000 5 FEAR SR R.Crankcase Assembly 1
34 2. 20. 04. 66. 99000 FEFAR R L.Crankcase Assembly 1
# 4 7, 4£ 29 T




TR = o (—) Gearcase Assy

3'.‘3533

a7

F H = B3 F/ R B H M HE
NO. Code name Chinese Description Q'ty
1 ]2.20.20.65.01000 AR AR 25 Gearcase cover 1
2 |1.20.20.65. 08000 A FH S Gearcase Gasket 1
3 |1.20.01.01.01000 ENE Locating Bush 2
4 1. 00. 01. 6302 Ah7K6302 Bearing 6302 1
5 [1.20.20. 65. 10000 1B RY145 %6 Th 22 Reverse Gear Shaft Assy 1
6 |1.20.20.65. 14000 ooy L ol 3yl 0il Seal of Output Shaft 1
7 1. 00. 01. 4905 A 7KRNA4905 Needle Bearing RNA4905 1
8 |1.20.20. 65. 03000 A Output Shaft 1
9 | 1.05.06.02. 2000 i FH 4 PE 20 Check Ring 20 1
10 | 1.00.01.6204 hh7K6204 Bearing 6204 2
11 |1. 20. 20. 65. 02000 A HAR T Nl Input Shaft 1
12 |1. 20. 20. 65. 18000 AR s A Shift Drum Assy 1
13 |1.20. 20. 65. 19000 AR 0Oil Seal 1
14 |1. 20. 20. 65. 11000 4 Shift Fork 1
15 |1. 20. 20. 65. 21000 18 Xl Shift Rail 1
16 |1. 20. 04. 65. 18000 IR Hollow Bolt 1
17 |1. 20. 04. 65. 19000 B 14X 22X 1 Washer 14x22x1 1
18 |1.20. 04. 65. 20000 I A 7 Limit Spring 1
19 |1. 20. 04. 65. 21000 NER13/32 Steel Ball 1
5 W, 3k 29 W




F H = X &R X F W HE
NO. Code name Chinese Description Q'ty
20 |1.20. 20. 65. 16000 A b Oil Seal of Shift Shaft 1
21 |1.20.20. 65. 17000 e ppiapad Shift Shaft Assy 1
22 |1.20. 20. 65. 20000 O FE10%2.5 O-Ring 10x2.5 1
23 | 1. 20. 20. 65. 09000 rp R PG A 4 Intermediate Gear Shaft 1
24 |1.20.04. 65. 23000 HPE 15X 19X 1 Washer 15x19x1 1
25 | 1.05. 01. 09. 0640 M6 X 40 Bolt M6x40 10
26 |1.20. 32. 65. 08000 R4 A7 A % B 2 4 Gear Sensor Module 1
27 | 1.05.01.09. 0612 BEAEME X 12 Bolt M6x12 1
28 | 1.05. 01. 08. 0622 B HEM6 X 22 Bolt M6x22 1
34 | 1.05.06. 01. 5200 L4 52 Check Ring 52 1
35 | 1. 05. 06. 02. 2500 HhH $4 5825 Check Ring 25 1
36 |1.20.04. 65. 22000 HPE25 X 33X 1 Washer 25x33x1 1
37 |1.00.01. 6205-2RS 4K 6205-2RS Bearing 6205-2RS 1
38 |1.20.04.01. 14000  FBUHIREMI2X 1. 5X 14 Bolt M12x1.5x14 1
39 |1.20.04.01. 03000 SEHC 12X 18%1 Gasket 12x18x1 1
40 |1.20.04. 01. 09000 HiREE Front Shock Absorber 2
6 g, 29 m




EZ B Left Cover Assy

F Ht = X F R EI =R =
NO. Code name Chinese Description Q'ty
1 52T-1-506 Jeda Gasket, left cover 1
2 | 157QMJ-B2 -1-501 sk Left cover 1
3 GB/T 16674 B FEM6 X 65 Bolt M6X65 2
4 GB/T 16674 BZFEMG6 X 40 Bolt M6X65 6
5 GB/T 276 47K 6200-2RS Bearing 6200-2RS 1
6 52T-1-508A e X Suction mask 1
7 GB/T 845 B2 ST4.2%8 Self tapping screwST4.2X8| 4
8 52T-1-112 EfE 08X 14 Positioning sleeve 2
9 52T-1-502 S TR Ventilation guide 1
10 =R Left cover Assy 1




AfERimE SR Right Cover Assy

1o "1 "R
F H = XX # R EI R HE
NO. Code name Chinese Description Q'ty
1 12.20.07.01.01000 Vak o Right Cover 1
9 |1.20.07.01. 06000 Vel Right Cover Gasket 1
3 |1.20.04.01. 13000 Hh v £ 19.8 X 30X 5 Oil Seal 19.8x30x5 1
4 |1.20.04.01.01000 ENE d8X 14 Locating Bush ¢8x14 2
5 |1.20.07.01.09000 JEh Oil-Filter Screen 1
6 |1.20.07.01.03000 JIE I R L Oil-Filter Screen Spring 1
7 |1.20.07.01. 04000 OJF[E130.5X3 O-Ring 30.5%3 1
8 1.20.07.01.02000 JHE T X R Oil-Filter Screen Nut 1
9 | 1.05.01.09. 0632 BEAEM6 X 32 Bolt M6x32 1
10 | 1. 05. 01. 09. 0695 B2 M6 X 95 Bolt M6x95 4
11 |1.05.01.09. 06100 B2 FEM6 X 100 Bolt M6x100 1
12 |1.05.01.09. 06110 BEFEM6 X 110 Bolt M6x110 2
13 |1.20.07.01.08000 fi R 2R Trigger Line Card 1
14 |1.20.07.01. 05000 ML R 0Oil Level Gauge 1
15 |1.20.07.01. 07000 OJE[E 18X 3 O-Ring 18x3 1
16 | 1. 05.01. 09. 0635 B2 M6 X 35 Bolt 1
17 |2.20.07.01. 99000 A 5 S Right Cover Assy 1
8 7, 29 m




SE{ASA Cylinder Body Assy

FF #t = X &R R’ X BW HE
NO. Code name Chinese Description Q'ty
1 |1.20.02.09.03000 LA Cylinder Block 1
2 |1.20.02.09.01000 ik Cylinder Block Gasket 1
3 11.20.01.01. 01000 ENIE 610X 16 Locating Bush ¢10x16 2




HEIkARL Cylinder Head Assy

T_- 5 15
> | . ' PRt
y o ; . & ]
: TN ey T

o _F--:- w I-|I § I:I:

o P e

u.h:l

D
L
i P L
oy
4G L )
>
4 3 i

F Ht = X F R R HE
NO. Code name Chinese Description Q'ty
1 12.20.01.09. 13000  SECKAARE (FTAE=O Cylinder Head 1
2 11.05.01.09. 06100 BEFEM6 X 100 Bolt M6x100 2
3 |1.20.01.01.01000 EPIE 10X16 Locating Bush ¢10x16 4
4 |1.20.01.09. 15000 HH LI Cylinder Head Gasket 1
5 11.20.01.01.16010 HAE K Pipe Clamp 1
6 | 1.05.02.01. 0425 I24TM4 X 25 Screw M4x25 1
7 | 1.05. 04. 02. 0600 IEEEM6 Nut M6 2
8 [1.20.01.01. 16000 HHAE B Intake-Tube Assy 1
9 | 1.00. 14. 265180 OJF:[#26.5% 1.8 O-Ring 26.5%1.8 1
10 |1.20.01.01. 12000 A3 25 B PR Thermal Baffle 1
11 [1.20.01.01. 11000 (FRHAM) AR Base Plate 1
12 |1.20. 01. 06. 06000 B Inlet Valve 1
13 |1.20.01.01. 14000 S E Valve Oil Seal 2
14 |1.20.01.01. 10000 CRIT3) By Gasket 2
15 |1.20.01. 06. 09000 ARG S Outer Valve Spring 2
16 |1.20. 01. 06. 08000 RIRILES Inner Valve Spring 2
17 |1.20.01.01. 05000 U Valve Spring Retainer 2
18 |1.20.01. 01. 07000 SAmE:E: Valve Cotter 4
19 |1.20.01.01. 17000 kKAEZE Spark Plug 1
20 |1.20.12.01. 05000 1EBhHR A Stop Plate 1
21 |1.20. 12.01. 04020 VA e R Adjusting Nut 2
22 |1.20.12.01. 04030 R 22 Adjusting Screw 2
23 |1.20. 12. 06. 04010 (KD w8 Rocker Arm 2

10 71,




SELE (Z) Cylinder Head Assy

B
=

] T.l 5 14
1 i " ™ i #-. - 'F 1
L % bt
"'\— 15 L 1:4
':"-:j:" : 13 :
: -...II"”'“'II }
D
),
.ﬁ-l.:::‘ ". 5 &
o G N
T )
» 5 5
F H = F X &M =R HE
NO. Code name Chinese Description Q'ty
24 |1.20. 12. 06. 03000 priga e a e Inlet Rocker Arm Shaft Assy 1
25 |1.20.11. 06. 01000 ' el Camshaft Assy 1
26 |1.20. 12. 06. 02000 HEA e gy Inlet Rocker Arm Shaft 1
27 |1.20.01. 06. 04000 HEAUT Exhaust Valve 1
28 | 1. 05. 04. 02. 0800 W2 NS Nut M8 4
29 |1.20. 04. 01. 06000 B8 Washer 8 4
30 |2.20.12.06. 01000 e o Camshaft Retainer 1
31 |1.20.01.01. 03000 Rk BEAFEM6%63 Stud Bolt M6x63 2
32 |1.20.01. 08. 02000 Rk BB FEM8X32 Stud Bolt M8x32 2
33 |1.20. 12. 06. 04000 IR Valve Rocker 2
34 |2.20.12. 06. 99000 I A R R R Camshaft Retainer Assy 1
35 2. 20.01.67.99000 ST Sk SRR, Cylinder Head Assy 1
36 | 1. 05. 06. 01. 3500 FLAI 435 Check Ring 1
37 |1.20. 11. 32. 02000 IEm RS Timing Sprocket 1
38 | 1.05.01.08. 0512 BEFEM5 X 12 Bolt M5x12 2

o

=

11 71, 3L 29 W




SEISLZE S Cylinder Head Cover Assy

FF ) b X & W X AW

NO. Code name Chinese Description

1 ]2.20.03.06.01000 AESL 5 Cylinder Head Cover 1
2 |1.20.03.06.03000 AL 5 P Seal Ring of Cylinder Head Cover 1
3 [1.20.03.01.02008 gl Cover Slip 1
4 |1.20.03. 32. 30000 e R Bolt 2
5 [1.20.03.01. 05010 &k Pipe Clamp 1
6 |1.20.03.01.05000 WA A Breather Pipe Assy 1
7 [1.20.03.01. 05020 Bk Pipe Clamp 1
8 |1.20.03.01.04000 B AT Pipe Joint Assy 1
9 | 1.05.02.03. 4208 H WSETST4.2X 8 Tapping Screw ST4.2x8 4
10 |1.20.03. 32. 31000 PR Rubber Gasket 2
11 |2.20.03. 06. 99000 AET Sk 535 B Cylinder Head Cover Assy 1




BhEMIEFF2RE . JEZELRH Connecting Rod of Crank—shaft Assy

F H = F X &R R HE
NO. Code name Chinese Description Q'ty
1 |1.20.09.65.01000 ith AT 40 Connecting Rod of Crank-shaft | |

2 11.20.09.01.01010 (5 Woodruff Key 1

3 |1.20.10.08. 01000 T Piston 1
4 |1.20.10.01. 04000 TEHEHRE Clamp Spring )
5 IR A (B8 ) 0Oil Ring

6 |1.20.10.08. 02000 & IEA Piston Ring 1 1

7 S R Piston Ring 2

8 |1.20. 10. 08. 03000 T A Piston Pin 1

013 7, 4L 29 W




S 2K Starting Motor Assy

. LT, i"w,
" S I\@:'ILT:: 2
s ITa@ N
10 o A 6
i o

ﬁj‘-‘ = »w-ﬂ
F #t = R R HE
NO. Code name Chinese Description Q'ty
1 |1.20.18.01.01000 FEh HH LR Y Starter Motor Assy 1
2 | 1.05.01.09. 0616 IZ2FEM6 X 16 Bolt M6x16 2
3 |1.20.18.01. 02000 gl Gear Shaft 1
4 11.20.18.01. 03000 E R Transition Gear 1
5 11.20.09.01.01010 > [ Woodruff Key 1
6 |[1.20.19.08.01020 TR A AR e A Overrunning Coupler Assy 1
7 |1.20.19.01. 01040 TR hK Needle Bearing 1
8 |1.20.19.03.01030 M5 HE Driven Gear Assy 1
9 |1.20.19.01. 03000 ey Gasket 1
10 [1.20.19.01. 02000 BEIRRESM22 X 12 Locknut SM22x1 (L.) 1
11 |1.20.19. 08. 01000 AT BT A e Overrunning Coupler 1

14 7, 4L 29 W




F*. \NEhEH# 5K Driving and Driven Pulley Assy

o A2 T\
{ L DN
PN B eam )
=i O 7N
"o S (C P
{"fﬁ .25
u:{" .:-' oy
) Y0
5"’:: I‘-’-(l'l_:r
o’ 1 L .ﬂ:;: :
R O
s =¥ o _
e oL . l‘||
() o
W J—%H =
e =y 2
B2
Vil 6
F H = b X & R ENS AR =
NO. Code name Chinese Description Q'ty
1 152019000 Vi = # B2 1 743-20-30 Tooth Belt 1
2 11.20.21.01.01000 F )RR SR Driving Pulley Assy 1
3 |1.20.21.01.01060 b= Piece 3
4 11.20.21.01. 01050 HEahids Drag Flange 1
5 11.20.21.01.01040 BDIREE Right Capstan Assy 6
6 |1.20.21.01.01030 JEERTIL i ey Right Capstan Assy 1
7 11.20.21.01. 01020 E Bush 1
8 [1.20.21.01.01010 IR #h R 5 f A Driving Belt Fan 1
9 |1.20.17.65.03001 HPE12.5%25%7 Washer 12.5%x25x7 1
10 | 1. 05.04.10. 1213 ERM12X 1.25 H=10 Nut M12x1.25 H=10 1
11 [1.20.22.01.01000 M E] s 2R Follower Pulley Assy 1
25 | 1. 05. 05. 04. 1200 HPE12.3x29%2.5 Washer 12.3%29x2.5 1
26 | 1. 05.04. 10. 1212 EREM 12X 1.25 H=8 Nut M12x1.25 H=8 1

015 7, 4L 29 W




WA ALER . HURZREBH Magneto and 0il pump

F #t = P X & W R X B W H=
NO. Code name Chinese Description Q'ty
1 | 1.05.01.09.0618 |  /SAIEZZMHERIEM6 X 18 Hexagon Bolt M6x18 4
2 11.20.24.01. 06000 K 4 A Fan Assy 1
3 | 1.05.04.10.1213 I2EFM 12X 1.25 H=10 Nut M6 M12x1.25 H=10 1
4 | 1.05.05.04. 1201 F12-14HV Flat Gasket 12-14HV 1
5 | 1.20.16.01.01022-2 KE (HF18%) Rotor Assy (DC 18) 1
6 | 1.05.01.09.0620 | FNFAVEZEHINEFEMO6 X 20 Hexagon Bolt M6x20 2
7 | 1.05.01.08. 0512 INFHIEAEMS X 12 Hexagon Bolt M5x12 2
8 |1.20.14.01.03000 IR Sy Oil Pump Assy 1
9 | 1.05.01.09. 0625 BEFEM6 X 25 Bolt M6x25 2
10 |1.20. 14.01. 01000 HERS Oil Pump Sprocket Wheel 1
11 | 1.05.04.02. 0600 PR BEM6 Nut M6 1
12 |1.20. 14. 01. 04000 T Oil Pump Chain 1
13 |1.20. 14. 01. 02000 FEFbum an Sprocket Wheel End Cap 1
14 | 1.05.01.09. 0612 BEFEM6 X 12 Bolt M6x12 2
15 | 1.20.16.01.01012-2 E A (HER18ZD Stator Assy (DC 18) 1
16 | 1.20.16.01.01002-2 WEFENLE R (CEIR1840 Magnetor Assy (DC 18) 1

16 71, 29 T




EXE& Fan Cover Assy

F ®t = R ® X &R H=E
NO. Code name Chinese Description Q'ty
1 [1.20.24.03.03000 R 2= Fan cover 1
2 |11.20.24.01.03020 WOz Blanking Cap 1
3 [1.20.24. 01. 04000 FpL 25 26 ke Cable Clamp 1
4 | 1.05.01.09. 0625 BZFEM6 X 25 Bolt M6x25 3
5 |1.20.24.01.03010 B Cooling Duct 1
6 [ 1.05.02.15. 4816 H BU24TST4. 8 X 16-F-H Tapping Screw ST4.8x16-F-H | 5
7 |1.20.24.06.01020 161-B2 I 5 X B4 1 Upper Fan Cover Assy 1
8 [1.20.24.01.01040 =Rk Sk Cable Clamp 1
9 [1.20.24.01.01030 IR Rubber Cover 1
1(1) 1122%221%11%11%11%/ 161-B2 L. FEH Upper&Lower Rubber Mat 1
12 |1.20. 24. 06. 02000 161-B2 F S HEHE Lower Fan Cover Assy 1
13 |1. 20. 24. 01. 05000 T E R Tubing Clamp 1

017 W, 4L 29 W




ZEZ8MiE1 Frame

& Accessories 1

~
° Emmw

F H = R ® X & W H=E
NO. Code name Chinese Description Q'ty
1 10201-DF200GKA-25 i Frame ASSY 1

2 02010232 JE M FELR Mk Rear Axle Bracket Assy 1

3 07990003 ZITATE & 30% & 10%35 Bushing ¢30*¢10*35 2
4 02010218 R A Upper rocker arm assembly left | 1

5 02010219 ERE AN Upper rocker arm assembly right| 1

6 12060023 PTBRSL (14%1. 5D stable Ball(14*1.5 Right Hand Thy 2

7 14020074 A ERENE Bush for Front Upper Rocker 2

8 15030017 SRAE (K 15X $21X | Plastic Bush (Big)p15x@2lxe | 12
9 12020004 REB R AR EMI0 Rubber Dust Cover (M10) of Rocker Arm | 12
10 02010220 SRR A Front Lower Rocker Arm(Left) 1
11 02010221 TR A A Front Lower Rocker Arm(Right) | 1
12 12060007 [& e BRLM12%1. 25 Mounting Ball M12*1.25 2
13 14020160 REE Bush for Rocker Arm 4
14 12990002 R Grease Fitting 6
15 06020092 1942 Cover 19 2

ZZH{{4E2 Frame & Accessories 2

o

=

18 71, 3L 29 W




F ®# = XX Z R s v HE
NO. Code name Chinese Description Q'ty
1 02010243 GELIEEP/Y Aluminum Front Fender 1
2 02011543 — A Triangular Roof 1
3 02012436 AT A = 3R Left bracket; top light 1
4 02012437 T0UAT 4 58 Roof Light Right Bracket 1
5 02010890 WAL Top Roof(Left) 1
6 02010891 WA Top Roof(Right) 1
7 02010230 B e Spare Wheel Carrier 1
8 12020004 BEM B R EDL0 Rubber Dust Cover (©10) of Rocker Arm 4
9 14020160 mEE Arm Bush 2
10 15030017 R E (KD @15%x21xe | Plastic Bush (Big)p15x@2lxep | 4
11 12990002 Ty Grease Fitting 2
12 02010222 JGtRan Rear Carrier 1
13 02011977 AR Bar Buckle 2
14 02010320 B A Bolt 4
15 02010321 R A Gasket 4
16 02010233 JaMFe 2R g A (AP end bridge bracket wring A 1
17 02010234 Ja LR S4EB (L) end bridge bracket wring B 1
18 12020008 BB Metal Dust Cover 6
19 03060016 TH AN Top ceiling 1




ZEZMH4E3 Frame & Accessories 3

F H = b X F R g i HE
NO. Code name Chinese Description Q'ty
1 02010252 R ZE B AR 2H A Brake Pedal 1
2 02010249 FR R EE AR AL Brake Pedal 1
3 02010244 VR TS AR 2 A4 Accelerator Pedal 1
4 02010250 BRI AR AL.Accelerator Pedal 1
5 12020004 REB R AR EMI0 Rubber Dust Cover (M10) of Rocker Arm 4
6 VA iR AL Y Axle, Pedal M10X1.25X240 1
7 ISR AT H SR LE Lock Nut M10X1.25 1
8 7020007 AZETF R FEPOL.0 Spring,Brake Switch®1.0 2
9 02010745 e 247 28 [ 2 AR Dead Plate 1
10 02010749 A P R Shift Arm 1
11 02010310 FJHRL 2] S AR Battery Fixed Plate 1
12 03990014 X B R A7) Net Cover 1
13 02010311 P, 2% [&] 72 M 4H A Fixed plate of the electrical box 1
14 03030231 EE = Electric box 1
15 06990005 WAZERE 8 /028X 1700mm | Rubber Sheath®28X1700mm 2
16 03990016 MAEIAE (J5) 680*210 Rear Canvas680*210 2
17 03990015 MIZEILAG (AT 680%210 Front Canvas730*680 2
18 02012223 CIEEN X R O, Bracket of Front Fender(Left) 1
19 02012224 [HIEEY S EWACP) Bracket of Front Fender(Right) | 1
20 03010729 A $4 U (B30 Front Fender Comp(Left) 1
21 03010730 [ESEEVE QD) Front Fender Comp(Right) 1
22 02012225 JEHEERR SR (F) Bracket of Rear Fender(Left) 1
23 02012226 JEEER SR (D Bracket of Rear Fender(Right) | 1
24 03010731 Je 2 PR R () Rear Fender Comp.Left (Color)| 1
25 03010732 Jati et (W) Rear Fender Comp.Right 1
26 03990084 MR e Scaffold connection sheath 4
27 03030741 FLEEDS Hole plug @8 4
28 03030743 fLEE®DI10 Hole plug ®10 4
29 02010256 BUZEAHM (A2 ) Steel Mesh 1
020 71, 3L 29 W




o %%t Steering System

= H = F X E W R X & W e
NO. Code name Chinese Description Q'ty
1 02030056 7 ) 4 Steering Wheel 1

2 02030064 J7 1) 45 [ 58 Steering Wheel Stationary Shaft 1

3 12030021 6903 i 7K Bearing 6903 2
4 02010822 J7 1A A8 [ g S R Steering Wheel Stationary Shaft 1

5 12050003 HHR#Fo17 Snap ring for shaf®17 1

6 02030065 Ji T H5L:538mm Gimbal (538mm) 1

7 02030071 ik Redirector 1

8 02030055 it Gk Turning Lever(with ball) 2
9 12060015 BRk (10%1.25(81F) Ball(10*1.25 Left Hand Thread))| 2
10 14020375 e HIFFL: 336 Turning Lever L: 336 2
11 02030055 J7 RN ERR Press Board; Redirector 2
12 02030053 EiEZAEhE D) Front Steering Angle;left 1
13 02030054 HEE A D Front Steering Angle;Right 1
14 02040032 B4 2% pa Front Wheel Hub 2
15 12030014 Hh7K6204 Bearing 6204 2
16 14020049 HIRE B N AT E21X27*43 Bush(21X27*43) 2
17 12030023 Hh7K6203 Bearing 6203 2

321 71, 29 T




2R 2 Ak Brake ASSY

13

16

14

"

F H = B3 E R R X EMW HE
NO. Code name Chinese Description Q'ty
1 04010019 TR ik Disc Brake Assy 1

2 190021 AR SR Master Cylinder 1

3 190382 T L:350mm Brake oil pipe L:350mm 2
4 190005 IREZEAMER A Oiler 1

5 190379 Hii 22 13l ' L: 760mm Brake oil pipe L:760mm 1
6 190018 IMAGH R Left Brake Caliper 1

7 190380 B A 3 L: 1080mm Brake oil pipe L:1080mm 1

8 190019 JMAGH 2% Right Brake Caliper 1

9 190381 JEHI3 i 2400mm Brake oil pipe L:2400mm 1
10 190020 0SHLIHZE 05Rear Brake Caliper 1
11 190025 T 9% Hydraulic Switch 1
12 190010 FO35 5 #8 Jr F035 Brake Pad(F035) 1
13 04020008 AIAERIAE 168mm Front Brake Disc 168mm 2
14 12990004 THE M 2 ke Thread Clip 4
15 190009 FISAEEHE [y Brake Pad (FI18A 2
16 (838?83401(9)) Ua) B EEALE I RAAAEE) | o pic ke o sty ntaing agns i s ﬁ ;
17 10990004 ey Magnetic Steel 2

%022 71, 3L 29 W




585k Rear Axles ASSY

F H = B3 F/ W R =
NO. Code name Chinese Description Q'ty
1 02040048 Ja il Rear Axle 1

2 02040049 BE26530 52 Chain 530 (52Links) 1

3 12040015 H3 p42x030x7 Oil Seal p42x¢30x7 2
4 02040038 FERE (CF4£530-31) Driven Sprocket(530-31T) 1
5 02040112 F150F 3554530 14T F150 Drive Sprocket 530 14T 1
6 02010828 F150 =) BEF B F150 Locking Plate 1
7 02040105 Ja B Rear Hub Seat 2
8 FEM22 Spring Washer M22 2
9 FFFEIZERIM22x1.5%16 Nut M22x1.5x16 2
10 FFI543.0*40 Snap Pin 3.0*40 2
11 R IZ22M10X1.25X36 | Wheel Hub Nut M10X1.25X36 | 16
12 02040051 Bty R PR 2H ALE Bearing Pedestal 2
13 12040014 M e50x@34x7 0Oil Seal p50x@34x7 2
14 12030060 Hh7K 1206 Bearing 1206 2
15 02040198 AR B 2R w4 Bearing Seat Dust Cover 2

BIGE 5 Front&Rear Wheel ASSY

323 W

, 29 T




F H = F X Z R XX Z H=E
NO. GCode name Chinese Description 0'ty
1 02040028 A4 # SIZE: 10-5.5 Front Alloy Rim 10*8.0 3
2 06010115 ¥ha 21%7-10/4E48 Front Tire 21*7-10 3
3 02040030 Jake# (B%) SIZE: 10-8.0 Rear Alloy Rim 10*8.0 2
4 06010116 R 22*%10-10/4E4E Rear Tire 22*10-10 2
5 190016 Sl Valve Stem 5
6 12020003 Ry 55 48 (ABSHEER) Dust Cover ®48 5
7 IN AR HE R R AR Nut M10X1.25X30 16




B FRYS Control Assy

F H = P X &R XX Z HE
NO. Code name Chinese Description Q'ty
1 04990002 TFHI# BHA Hand Brake 1
2 02010269 =l R Shifter Bracket 1
3 12020008 P YA ak Metal Dust Cover 1
4 06990075 BRI FAA Ball of gear lever 1
5 02011946 AT A Gear lever 1
6 03030233 B B S Shifter Plastic Part Assy 1
7 07020028 P g4 Torsional Spring 1
8 02010329 PeRY 25 [ E A dH A Shifter Dead Plate Assy 1
9 03030226 NE3 Instrument Board 1
10 10050020 W E R E R Odometer 1
11 10040020 A S Speed Sensor 1
12 08020155 BIRY%H7 28 (L; 1400mm/125mm) yerse Gear Cable(L;1400mm/125n] 2
13 08020069 T 128 (L:2450mm/155mm) Throttle Cable 1
14 08020070 FRL (L:670mm/110mm) Hand Brake Cable 1




B g8/ X Electrical

Components, Switches

F H = P X &R R X HE MR H=
NO. Code name Chinese Description Q'ty
1 10010007 AT o0 Dimmer Switch 1
2 10010021 KT I Headlight Switch 1
3 10010006 HORKT TR Caution Light Switch 1
4 10010002 |\ FF- Horn Switch 1
5 10010005 B [T TS Switch of Turnlight 1
6 01020016-2 Bk CDI 1
7 01020022 s Ignition Coil 1
8 01020041 CM6321 4k Fi 32 CM6321 Relay 1
9 01020021 4k H 3 Relay 1
10 01020017-2 B Rectifier 1
11 01020011 AP Flasher 1
12 10070005 B Horn 1
13 10080018 H 4 Lock Sets 1
14 09020042 R 2L 86 kT Left Turning Light(F.) 1
15 09020043 A 3 AT Right Turning Light(F.) 1
16 09020086 Ja LA kT Left Turning Light(R.) 1
17 09020087 e AT Right Turning Light(R.) 1
18 08010178 FE A2 Leader cable 1
19 09040027 K& T T (450mm) Long ceiling light 1
20 09010016-2 LED = KT LED triangular headlight 2
21 09030015 FT (150MM) Taillight 1
2 10990005 H12V9AH (3723 MGY- |Battery 12VOAH (373 MG9-| 1

4B-C 135%75%135%139 4B-C 135%75%135%139
23 06020090 B4 RI F R i 3 Windshield rubber gasket 4




{44 2% SUPPLY SYSTEM

19

F #t = b 3¢ B R ® X H W e
NO. Code name Chinese Description Q'ty
1 05030011 MiEE] Fuel Tank 1
2 05050004 THAH 5 Cap,Fuel Tank 1
3 10040059 T AL B2 Fuel Sensor 1
4 10060003 MBI S Fuel Switch 1
5 05050007 JE Filter Mesh 1
6 06020119 AR 22 h Crash Pad 4
7 15030031 Wi E Bush,Fuel Tank 4
8 12010007 THE J28.5 Tubing clamp 8.5 38
9 06030002 RN 05/09 Gasoline pipe(¢5/¢9)38CM 1
10 06990001 SN Secondary Filter 1
11 01030012-2 AL 75 (PD24JL91) Carburator 1
12 01040012 LR Air Filter 1
13 190098 VBT Filter Element 1
14 03030229 BB Chain Guard 1
15 02010312-1 R s Muffler Bracket 1
17 01990024 HESE Gasket for Exhaust pipe 1
18 07020102 T 5 AR E (L:60,02) Tension spring(L:60,¢2) 2
19 01050105 WA CRNHAMD Exhaust Pipe 1
20 01050106 VENE Y=L Muffler Cylinder 1
527 71, 29 T




EFEYHE Suspension & Seater

T

\\;(\J \\14
F H = P X &M B X E M H=
NO. Code name Chinese Description Q'ty
1 05010016 R Seat (L.) 1
2 05010016-1 R SETY Seat backrest 2
3 05010016-2 JRE R AL A Seat (L.) lower section 1
4 05010017 JHE e A Seat (R.) 1
5 05010017-2 e ey A4 ER A Seat (R.) lower section 1
6 05020002 Zaw JLESYE) Safety Belt 2
7 05020005 AL Seat Slide Rail 1
8 03050018 5 AR Rear Decorate Plate 1
9 06020025 AL AL IR Buffer Rubber 2
10 06020082 i Rubber Washer 7
11 07010037 A= (L:365MM, ¢8.55 | Front Shock (L:365MM, ¢ 2
12 07010036 JalhE (L:345, ¢7.5#% Rear Shock (L:345, ¢7.5) 2
13 02010819 EREEOR i Control Rod 1
14 02010746 A ] 5 B Adjust Dead Pate 1
15 02010331 M2E410.5%16%121.5  sh,Engine Suspension 10.5%16%12 1
16 03060001 T 2R A Wire Groove 1
17 09050001 T RICH Reflected Flake 2
18 03050003 B BERR Front Decorate Plate (color) 1
19 09060011 JaMEE (QY143/M10) Rear view Mirror 1




BEZETE Tools Kit

8

F s P X &R B H R =
NO. Code name Chinese Description Q'ty
1 16010006 XM 22 T Dual-Purpose Screwdriver 1
2 16010005 12-14F R AR F Open Spanner(12-14) 1

3 16010004 8-10F I R F Open Spanner(8-10) 1

4 16010007 160 KA FEET Spark Plug Box Spanner(S=16) | 1

5 16010002 6mm N 7S f T Socket Head Screw Wrench(6mm) 1

6 16010001 Smm P 7S ARTF Socket Head Screw Wrench(Smm) 1

7 16990010 M T HA Bag for Tools Kit 1

8 e T H B Tools Kit 1

2029 71, 29 T




